
Косилка для высокой 
травы цеповая
ROLO 390C-T



2

Handle and controls



3

№ Description Part Number Qty (UOM) 

1 Bolt - M6*12 U455-00009 14

2 Speed control regulating pad UR390T-0001 1

3 Speed regulating switch UR390T-0002 1

4 Limit switch UZT85-00134 1

5 Seat switch UR810-00005 1

6
Speed regulating switch mounting 
base

UR390T-0003 1

7 Speed regulating handle base UR390T-0004 1

8 Handle ball - M8 US270-00068 2

9 Speed regulating handle UR390T-0005 1

10 Lock nut - M6 U455-00013 7

11 Speed regulating handle spring UR390T-0006 1

12 Bolt - M6*55 UV160-00039 1

13 Limit shaft UR390T-0007 1

14 Nylon bush for rear wheel UAE55-00056 1

15 Flat washer - φ16 UR200-00071 1

16 Check ring - φ16 UR390T-0008 2

17 VE shock absorber φ20*10 M6*16 U536-00193 1

18 Blade clutch handle U536-00194 1

19 Lock nut - M8 U455-00007 5

20 Flat washer - φ8 U455-00061 5

21 Blade clutch lock block U536-00195 1

22 Lock nylon sleeve U536-00190 1

23 Blade clutch spring U536-00196 1

24 Blade clutch handle base UR390T-0009 1

25 Circlip - φ28 U537-00109 1

26 Bearing U536-00198 3

27 Circlip - φ12 U455-00077 2

28 Bolt - M8*20 UR200-00058 4

29 Control panel UR390T-0010 1

30 EMERGENCY STOP UR390T-0011 1

31 Pilot lamp UR390T-0012 1

33 Battery level display UR390T-0013 1

Handle and controls



4

№ Description Part Number Qty (UOM) 

34 Key switch UR390T-0014 1

35 Panel lower cover UR390T-0015 1

36 Height regulating cable U536-00204 2

37 Cable core U536-00097 2

38 Spring U536-00205 2

39 Swing blade clutch cable UR390T-0016 1

40 Throttle cable UR390T-0017 1

41 Big handle cover U536-00211 1

42 Screw - M5*35 U536-00219 5

43 Flat washer - φ5 U506-00049 10

44 Steering handle board UR390T-0018 2

45 Lock nut - M5 U455-00006 5

46 Steering handle spring UR390T-0019 2

47 Big handle UR390T-0020 1

48 Big handle sheath UG700-00001 2

49 Rotary handle U536-00148 2

50 OPC lever UR390T-0021 1

51 Remote control switch lever UR390T-0022 1

52 Return spring UR390T-0023 1

53 Button cap UR390T-0024 1

54 Rotary block pressing plate UR390T-0025 1

55 Nylon sleeve, link rod U536-00199 2

56 Linkage rod UR390T-0026 1

57 Fixing base, link rod U536-00202 1

58 OPC return spring U536-00221 1

59 Switch button installation base UR390T-0027 1

60 Steering button pad UR390T-0028 2

61 Turn button switch UR390T-0029 2

62 Bolt - M6*25 UR390-00082 2

63 Cotter pin - φ2*16 U536-00181 1



5

Chassis



6

Chassis

№ Description Part Number Qty (UOM) 

1 Square tube plug 30*30 U536-00223 1

2 Support rod U536-00224 1

3 Pin φ6.3*50 U536-00225 1

4 Bolt - M8*20 U537-00060 14

5 Right protective plate U536-00257 1

6 Chassis UR390T-0030 1

7 Lock nut - M6 U455-00013 25

8 Bolt - M6*16 U537-00094 36

9 Front chain extension plate U536-00230 1

10 Front chain mounting plate UR390T-0031 2

11 Front chain bolt U536-00229 2

12 Hang chain U536-00243 54

13 Lock nut - M8 U455-00007 4

14 Fixed knife U536-00228 1

15 Battery charging port UR390T-0032 1

16 Screw - M5*12 U455-00003 2

17 Relay UR390T-0033 1

18 The handle UR390T-0034 1

19 Left protective plate U536-00258 1

20 Base plate of blade roll shield UR390T-0035 1

21 Belt removal plate U536-00233 1

22 Fixed plate for tensioner U536-00234 1

23 Nylon bush UAE55-00056 2

24 Nylon sleeve U536-00259 2

25 Bolt - M5*18 U536-00263 2

26 Brake block pressure plate U536-00262 1

27 Brake block U536-00261 1

28 Bolt - M8*40 UT160-00002 1

29 Nut - M8 UG700-00022 3

30 Brake arm U536-00260 1

31 Circlip - φ8 U455-00053 2

32 Gasket, brake arm U536-00264 1

33 OPC return spring U536-00221 1

34 Pulley gasket U536-00240 1



7

№ Description Part Number Qty (UOM) 

35 Tensioner U536-00239 1

36 Bearing UA516-00001 2

37 Tensioner bush U536-00238 1

38 Tensioner arm U536-00236 1

39 Spring 2 UT160-00087 1

40 Tensioner spring, blade roll U536-00235 1

41 Blade roll belt U536-00241 2

42 Belt cover U536-00245 1

43 Box UR390T-0036 1

44 Screw - M4*20 UR760-00038 6

45 Left controller UR390T-0037 1

46 Controller pad UR760-00039 4

47 Controller mounting base UR390T-0038 1

48 Insulation cushion UR760-00040 4

49 Right controller UR390T-0039 1

50 Lock nut - M4 UR760-00041 14

51 Step bolt U536-00156 1

52 Flat washer - φ12 UR200-00074 2

53 Rotating seat U536-00247 1

54 Rotation limit plate U536-00248 1

55 Limit washer - φ60 U536-00125 1

56 Round nut - M60 U536-00124 1

57 Lock nut - M10 U536-00083 1

58 Rubber ring - φ27 UZT85-00068 1

59 Generator air inlet UR390T-0040 1

60 Filter sponge UR390T-0041 1

61 Alternator UR390T-0042 1

62 Flat washer - φ10 U455-00029 2

63 Spring washer - φ10 UR200-00070 4

64 Bolt - M10*25 UG806-00032 2

65 Generator air outlet UR390T-0043 1

66 Screw - M10*55 UR390T-0044 2

67 Sponge UR390T-0045 4

68 Air inlet grille UR390T-0046 1



8

№ Description Part Number Qty (UOM) 

69 Anti-collision pad UR390T-0047 1

70 Hinge UR390T-0048 2

71 Screw - M4*12 UZT85-00136 8

72 Air inlet cover UR390T-0049 1

73 Front cover UR390T-0050 1

74 Screw - M8*45 U058-00046 1

75 Tension spring UR390T-0051 1

76 Generator tensioning arm UR390T-0052 1

77 Circlip - φ28 U537-00109 2

78 Bearing UR390T-0053 2

79 Circlip - φ15 UG390-00031 1

80 Transmission belt U536-00250 1

81 Walk tensioner UR390T-0054 1

82 Bearing U536-00253 2

83 Protective plate U536-00222 1

84 Remote control UR390T-0055 1



9

Blade roll

№ Description Part Number Qty (UOM) 
1 Bolt - M10*45 UT160-00011 4

2 Spring washer - φ10 UR200-00070 8

3 Flat washer - φ10 U455-00029 46

4 Bearing cover U536-00266 1

5 Blade U536-00174 38

6 Lock nut - M10 U536-00083 19

7 Blade bolt U536-00267 19

8 Blade roll U536-00268 1

9 Mounting disc for blade roll U536-00269 2

10 Bearing U536-00270 2

11 Pulley U536-00271 1

12 Key - 8*30 U536-00290 1

13 Bolt - M10*50 UA516-00012 4



10

Front wheel bracket



11

Front wheel bracket

№ Description Part Number Qty (UOM) 

1 Universal wheel gasket U536-00272 2

2 Copper sleeve U536-00273 4

3 Front wheel bracket UR390T-0056 1

4 Oil cup - M6 UR390T-0079 2

5 Bearing protective sleeve U536-00275 2

6 Bearing U536-00276 2

7 Universal wheel bracket UR390T-0058 2

8 Bolt - M12*95 U536-00278 2

9 Flat washer - φ12 UR200-00074 6

10 Universal wheel U536-00279 2

11 Lock nut - M12 UR200-00076 2

12 Bolt - M6*16 U537-00094 4

13 Spring washer - φ8 U455-00053 11

14 Bolt - M8*25 UG806-00029 11

15 Shadoof U536-00296 1

16 Bolt - M12*50 U536-00280 2

17 Spring washer - φ12 UR200-00075 2

18 Nylon bush for rear wheel UAE55-00056 2

19 Bush for front wheel bracket U536-00281 2

20 Slope pointer UR390T-0059 1

21 Lock nut - M10 U536-00083 1

22 Flat washer - φ10 U455-00029 2

23 Fixed rod U536-00282 1

24 Bolt - M10*55 US270-00188 1

25 Bolt - M6*12 U536-00293 1

26 Flat washer - φ6 UR200-00074 1

27 Rocker screw U536-00283 1

28 Nylon bush UG700-00157 2

29 Pin - φ5*20 U455-00087 1

30 Rocker U536-00284 1

31 Nut - M8 UG700-00022 1

32 Screw - M8*95 U536-00286 1

33 Rocker handle U536-00285 1

34 Key - 8*40 US270-00106 1



12

№ Description Part Number Qty (UOM) 

35 Drive pulley U536-00292 1

36 Fixed base U536-00291 1

37 Lock nut - M8 U455-00007 3

38 Flat washer - φ8 U455-00061 9

39 Circlip - φ47 UT160-00052 2

40 Bearing U536-00087 4

41 Drive shaft sleeve UR390T-0060 1

42 Drive shaft U536-00289 1

43 Pulley U536-00271 1

44 Key - 8*30 U536-00290 1

45 Bolt - M6*12 U455-00009 1

46 Flat washer - φ16 UR200-00071 1



13

Main body



14

№ Description Part Number Qty (UOM) 

1 Bolt - M6*12 U455-00009 15

2 Storage battery rod UR390T-0061 2

3 Storage battery UR390T-0062 4

4 BATTERY COMPARTMENT UR390T-0063 1

5 Right slant support guard UR390T-0064 1

6 Bolt - M8*20 U537-00060 7

7 Spring - φ8 U455-00053 10

8 Flat washer - φ8 U455-00061 8

9 Brace UR390T-0065 1

10 Screw - M4*12 UZT85-00136 2

11 Power module UR390T-0066 1

12 Left slant support guard UR390T-0067 1

13 Engine belt cover UR390T-0068 1

14 Engine belt UR390T-0069 1

15 Shield base plate UR390T-0070 1

16 Screw - M6*20 UG700-00116 4

17 Silencer cover U536-00321 1

18 Pulley end gasket U536-00240 1

19 Key - 7*45 U536-00318 1

20 Engine pulley U536-00317 1

21 Engine throttle spring U536-00316 1

22 Engine U536-00308 1

23 Lock nut - M10 U537-00111 4

24 Big flat washer - φ10 UG700-00100 8

25 Bolt - M10*50 UA516-00012 6

26 New fiter cover U536-00312 1

27 New fiter box U536-00313 1

28 Wing nut - M6 U536-00323 1

29 Nut - M6 UG700-00132 1

30 Bolt - M6*40 UV180-00013 1

31 Clamp - φ45 U536-00315 1

32 Air filter intake connector U536-00322 1

33 Filter screen U536-00314 1

34 Pedal UR390T-0072 1

Main body



15

№ Description Part Number Qty (UOM) 

35 Hydraulic support rod UR390T-0073 1

36 Lock nut - M8 U455-00007 3

37 Tail guard UR390T-0074 1

38 Pedal bracket UR390T-0075 1

39 Bolt - M12*35 UR420-00027 10

40 Lock nut - M12 UR200-00076 2

41 Bolt - M14*180 UR390T-0076 2

42 Nut - M14 UR390T-0077 2

43 Chassis rear axle UR390T-0078 2

44 Oil cup - M6 UR390T-0079 2

45 Fixed seat pressure plate UR390T-0080 2

46 Flat washer - φ12 UR200-00074 8

47 Spring - φ12 UR200-00075 8

48 Track spindle upper seat UR390T-0081 2

49 Track spindle lower seat UR390T-0082 2

50 Track UR390T-0083 2

51 Bolt - M8*20 UR200-00058 8

52 Left pressure rod UR390T-0084 1

53 Chassis UR390T-0085 1

54 Right pressure rod UR390T-0086 1

55 Guide wheel connecting plate UR390T-0087 2

56 Guide wheel guard UR390T-0088 4

57 Sealing ring - 25*52*7 UR390T-0089 4

58 Circlip - φ25 UR390T-0090 8

59 Bearing US270-00197 10

60 Guide wheel spacer sleeve UR390T-0091 4

61 Track guide wheel UR390T-0092 4

62 Sealing ring - 30*52*7 UR390T-0093 4

63 Bolt - M8*25 UG806-00029 2

64 Wheel hub spacer UR390T-0094 2

65 Driving wheel UR390T-0095 2

66 Dustproof wool felt UR390T-0096 2

67 Circlip - φ52 UAE55-00028 2

68 Key - 8*7*50 UR390T-0097 2

69 Shaft UR390T-0098 2



16

№ Description Part Number Qty (UOM) 

70 Circlip - φ58 UR390T-0099 4

71 Half shaft sleeve UR390T-0100 2

72 Screw - M8*30 US270-00144 28

73 Gearbox UR390T-0101 2

74 Motor UR390T-0102 1

75 Intermediate casing UR390T-0103 1

76 Rubber ring UR390T-0104 2

77 Bolt - M5*50 UR390T-0105 3

78 Brake cover UR390T-0106 2

79 Nut - M10 UG806-00061 2

80 Engine seat UR390T-0107 1

81 Shield base plate bracket UR390T-0108 1

82 Bolt - M10*25 UG806-00032 8

83 Spring washer - φ10 UR200-00070 8

84 Flat washer - φ10 U455-00029 8

85 Brake cover sleeve UR390T-0109 6

86 Bolt - M8*45 UG700-00026 2


